
Diagram Reference Number Part Number Description QTY Required

1 5025-06012-BS01 Torx collared screw M6x1.0x12 6

2 5026-08025-SC01 Subframe bolt M8x1.25x25 4

3 462000-M500-Y0201 Subframe 1

4 420071-M500-00000 Subframe End Cap - Left 1

5 420072-M500-00000 Subframe End Cap - Right 1

6 5021-08040-DK00 Chain Roller Bolt M8x40 1

7 360800-T501-00000 Chain Roller 1

8 5021-08016-DK01 Upper Engine Mount bolt M8x16 4

9 360039-M500-00000 Upper Engine Mount - Left 1

10 360040-M500-00000 Upper Engine Mount - Right 1

11 910004-M500-00000 Lower Engine Mount Bushing  10.5x20x12.5 1

12 390029-M500-00000 Plastic Glide Plate 1

13 5021-08105-DK00 Front Engine Mount Bolt M8x105 2

14 360037-M500-Y0200 Front Motor Mount 2

15 5008-08090-SC00 Front Engine Mount Nut M8 2

16 430042-M500-00000 Steering Stop Protector 1

17 5015-03010-SC00 Rivet 2

18.1 461000-M500-E0200 Frame - Black 1

18.2 461000-M500-E0300 Frame - Teal 1

19 5021-06016-DK01 Coil bolt M6x16 2

Frame



Diagram Reference Number Part Number Description QTY Required

20 363600-M500-E0200 Triangle Stand 1

21 390056-T501-00000 Frame Guard - Left 1

22 5025-05012-BS00 Internal hex pan head screw M5*12 2

23 390057-M500-00000 Frame Guard - Right 1

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

Frame (Continued)



Diagram Reference Number Part Number Description QTY Required

1 370300-M500-00000 Footpeg - Left 1

2 370014-T501-00002 Footpeg Pin 2

3 5015-01016-SC00 Cotter pin 1.2x16 2

4 370003-T501-00000 Footpeg spring - Left 1

5 370004-T501-00000 Footpeg spring - Right 1

6 5018-10515-LB00 Washer 10.5x20x1.5 2

7 370400-M500-00000 Footpeg - Right 1

8

9

10

11

12

13

14

15

16

17

18

19

20

Footpegs



Diagram Reference Number Part Number Description QTY Required

1 421800-M500-00000 Vent Hose 1

2 310006-T501-00001 Gas Cap 1

3 420061-T501-00001 Gas Cap Gasket 1

4 5021-06016-DK01 Internal hexpan head screw M6x16 1

5 5018-06415-SC00 Washer  6.4x22x1.5 1

6 420008-M500-00000 Rubber Grommet 10x15x22 3

7 5025-05012-BS00 Internal hexpan head  screw M5x12 1

8 5013-06006-SC01 Bushing  6.2x9.2x18x6 1

9 310300-M500-00000 Fuel tank 1

10 5013-07015-YH00 Bushing  7x10x22x15 2

11 5021-06030-DK00 Hex socket head bolt M6x30 2

12 5001-05016-SC00 Fuel Pump bolt M5x16 4

13 310400-M500-00000 Fuel pump 1

14

15

16

17

18

19

20

Fuel Tank



Diagram Reference Number Part Number Description QTY Required

1 AEDM04-A01 Engine assembly 1

2 5029-10025-SC00 Hex bolt M10x1.25x25 2

3 5021-10105-DK00 Hex socket head bolt M10x105 1

4 5008-10115-SC01 Hex Self-locking nut M10x1.25x11.5x17 3

5 5001-10130-DK01 Hex bolt M10x1.25x130 2

6 370200-M500-00001 Shifter 1

7 5021-06020-DK00 Hex socket head bolt M6x20 1

8 352300-M500-00000 Chain 1

9 5021-06030-DK00 Hex socket head bolt M6x30 1

10 5021-06045-XN00 Hex socket head bolt M6x45 1

11 390023-M500-00000 Countershaft cover 1

12 350044-M500-00000 Case Saver 1

13

14

15

16

17

18

19

20

Engine Fixtures



Diagram Reference Number Part Number Description QTY Required

1 421700-M500-00000 Crankcase Breather Hose 1

2 421100-M500-00000 Fuel line assembly (including two quick couplings, one fuel line, one cover) 1

3 5021-06020-DK00 Hex socket head bolt M6x20 1

4 310012-T501-00000 Injector cap 1

5 310005-P200-00000 Injector clip 1

6 310101-T501-00000 Injector 1

7 310100-M500-00001 Throttle Body 1

8 320500-M500-00000 Intake Manifold 1

9 310106-T501-00000 Three-in-One Sensor 1

10 310105-T501-00000 Pump Speed Stepper Motor 1

11 320302-M500-00000 Air Boot (with clamps) 1

12 5025-05013-BS00 Internal hexpan head step screws M5x13 1

13 320300-M500-00001 Air Box 1

14 5006-04015-HX00 Mud Flap Screw 2

15 5018-05515-SC00 Washer 2

16 390083-M500-00000 Mud Flap 1

17 5025-06012-BS01 Internal hexpan head step screws M6x1x12 1

18 320314-M500-00000 Air filter 1

19

20

Air Box and Throttle Body



Diagram Reference Number Part Number Description QTY Required

1 5021-06020-DK00 Internal hex bolt M6x20 4

2 5018-06015-SC01 Washer  6x18x1.5 2

3 5021-05012-DK00 Internal hex bolt M5x12 2

4 420007-R100-001 Rubber Radiator Bushing 27x20x8 2

5 5009-05070-DK00 Louver Captive Nut M5 4

6 300302-M500-00000 Radiator Louver - Left 1

7 420056-T501-00001 Radiator Hose 1 1

8 420027-M500-00000 Radiator Overflow Hose 1

9 300402-M500-00000 Radiator Louver - Right 1

10 300400-M500-00001 Radiator - Right 1

11 420020-M500-00003 Radiator Hose 2 1

12 420021-M500-00001 Radiator Hose 3 1

13 420020-M500-00002 Radiator Hose 4 1

14 300300-M500-00001 Radiator - Left 1

15 300103-T501-00000 Radiator Cap 1

16

17

18

19

20

Radiators



Diagram Reference Number Part Number Description QTY Required

1 320001-M500-00000 Header gasket 1

2 5008-08085-SC00 Hex Self-locking nut M8x1.25x8.5x14 2

3 320100-M500-00001 Header Pipe 1

4 5018-08420-SC00 Washer  8.4x24x2 1

5 5001-08020-SC00 Hex bolt M8x20 2

6 320200-M500-00000 Muffler 1

7

8

9

10

11

12

13

14

15

16

17

18

19

20

Exhaust



Diagram Reference Number Part Number Description QTY Required

1 350027-M500-00001 Front tire (80/100-21TT CM736 51M) 1

2 350026-M500-00000 Inner Tube 1

3 5021-06012-DK00 Rotor bolt M6x20 6

4 351700-T501-00000 Front brake disc 1

5 352000-M500-00000 Front wheel assy 1

6 350039-T501-00001 Rimlock 1

7 350028-T501-00000 Rim Strip 1

8 410001-T501-00002 Front axle 1

9 910012-T501-00002 Front wheel spacer - Right 1

10 5103-273707-001 Front wheel seal  27x37x7 2

11 5101-203709-BS0 Front Wheel Bearing 20x37x9 2

12 910004-T501-00000 Bearing Spacer  20.3x27x71 1

13 910001-T501-00000 Front wheel spacer  - Left 1

14 5010-16110-SC00 Front axle  nut M16x1.5x11 1

15

16

17

18

19

20

Front Wheel



Diagram Reference Number Part Number Description QTY Required

1 5021-08035-DK00 Upper Triple Clamp Bolt M8x35 4

2 370020-M500-00000 Upper Triple Clamp 1

3 370101-P300-00000 Steering Stem 1

4 5025-06016-BS01 Brake Guide Bolt M6x1x16 1

5.1 350025-M500-00000 Brake Hose Guide (White) 1

5.2 350025-M500-00001 Brake Hose Guide (Red) 1

5.3 350025-M500-00002 Brake Hose Guide (Teal) 1

6 370102-T501-00001 Lower Triple Clamp 1

7 5021-08040-DK00 Lower Triple Clamp Bolt M8x40 4

8.1 371200-R100-00003 Bottom Dust Seal 1

8.2 371200-R100-00004 Bottom Dust Seal 1

9 370700-R100-00001  lower steering bearing 1

10 370600-R100-00001  upper steering bearing 1

11 371100-R100-00004 Upper Dust Seal 1

12 5010-25100-YH01 lower steering stem nut M25x1.0x10x44 1

13 5018-24210-BS00 Washer  24.2x37x2 1

14 5008-24100-YH01 upper steering nut M24x1x10x30 1

15

16

17

Triple Clamp



Diagram Reference Number Part Number Description QTY Required

1 371300-M500-00000 Left Front Fork 1

2.1 390055-T501-R0600 Left Fork Guard - Red 1

2.2 390055-T501-00001 Left Fork Guard - White 1

2.3 390055-T501-00002 Left Fork Guard - Teal 1

3.1 350035-M500-00000 Brake Hose Clamp - White 1

3.2 350035-M500-00001 Brake Hose Clamp - Red 1

3.3 350035-M500-00002 Brake Hose Clamp - Teal 1

4 5025-05008-BS00 Brake Hose clamp bolt M5x0.8x8 2

5 5025-06012-BS01 Fork Guard Bolt M6x12 6

6 5021-08025-DK00 Fork Pinch Bolt M8x25 4

7 5021-08035-DK01 Front Brake Caliper Bolt M8x35 2

8 371400-M500-00000 Right Front Fork 1

9.1 390062-T501-00000 Right Fork Guard - White 1

9.2 390062-T501-R0600 Right Fork Guard - Red 1

9.3 390062-T501-00001 Right Fork Guard - Teal 1

10 5103-496010-000 Fork seal  49x60.2x10.8 2

11 371302-T501-00000 Dust seal  47.3x64x11 2

12

13

14

Front Fork



Diagram Reference Number Part Number Description QTY Required

1 5021-10052-DK00 Upper Shock Bolt M10x52 1

2 371500-M500-00000 Rear shock absorber 1

3 5008-10115-SC01 Hex Self-locking nut M10x1.25x11.5x17 1

4 5103-172603-001 Oil seal  17.5x26x3 2

5 910017-T501-00001 Bushing  10x14x7.2 2

6 5102-192613-BS0 Needle roller bearing  19x26x13 1

7 910015-T501-00003 Bushing  14x19x10.2 1

8 5007-10045-DK00 Lower Shock bolt M10x45 1

9 5008-12125-SC00 Hex Self-locking nut M12x1.25x12.5x17 2

10 5103-253204-001 Oil seal  25x32x4 4

11 5013-12005-SC02 Bushing  12.1x25x5 4

12 5018-20115-BS01 Washer  20.1x31x1.5 2

13 5102-202615-BS0 Needle roller bearing  20x26x15 4

14 360007-T501-00000 Linkage Triangle 1

15 910015-T501-00001 Triangle rocker Bushing  12x20x37 1

16 910015-T501-00000 Triangle rocker Bushing  12x20x61.5 1

17 5007-12085-DK00 Flat head bolt M12x85 1

18 5007-12105-DK00 Flat head bolt M12x105 1

19 5008-08085-SC00 Hex Self-locking nut M8 1

20 360800-T501-00000 Sprocket guide assy 1

Rear Shock and Linkage



Diagram Reference Number Part Number Description QTY Required

21 5007-10061-SC00 Sprocket guide bolt M10x61 1

22 5103-222804-001 Oil seal  22x28x4 2

23 5013-10005-SC03 Bushing  10.1x22x17.1x5 2

24 5018-18116-BS00 Washer  18.1x27x1.6 2

25 5102-172420-BS0 Needle roller bearing  17x24x20 2

26 360008-T501-00001 Linkage Pull Rod 1

27 910016-T501-00001 Linkage Pull Rod Bushing  10x17x87.5 1

28 5001-10130-DK01 Hex bolt M10x1.25x130 1

29

30

31

32

33

34

35

36

37

38

39

40

Rear Shock and Linkage (Continued)



Diagram Reference Number Part Number Description QTY Required

1 5103-303704-001 Oil seal  30x37x4 2

2 910006-M500-00000 Swingarm Bushing  17x22x59 2

3 5106-223603-BS0 Thrust washer  22.2x36.5x3.6 2

4 5102-222930-BS0 Needle roller bearings  22x29x30 2

5 5103-222904-001 Oil seal  22x29x4 2

6 420019-R201-000 Plastic Cap - Swingarm 4

7 410002-T501-00001 Swingarm Pivot Bolt 1

8 5010-16110-SC00 Swingarm Pivot nut M16x1.5x11 1

9 5018-17025-SC00 Swingarm Pivot Washer 17x32x2.5 1

10 5005-06012-SC00 Chain Slider Bolt M6x12 3

11 420018-R100-000 Chain Slider Bushing 26x20x6 3

12 370017-T501-00000 Chain Slider 1

13 370011-T501-00000 Chain adjuster - Left 1

14 5008-08065-SC00 Chain Adjuster Nut M8 2

15 5002-08055-SC00 Chain Adjuster bolt M8x55 2

16 370012-T501-00000 Chain adjuster - right 1

17 360300-T501-00000 Swingarm 1

18 420059-T501-00001 Outer chain guide rubber insert 1

19 420059-T501-00000 Inner chain guide rubber insert 1

20 5021-06013-DK00 Internal hex bolt M6x13 1

Swingarm



Diagram Reference Number Part Number Description QTY Required

21 5021-06048-DK01 Internal hex bolt M6x48 2

22 5008-06060-SC00 Hex nut M6x1.0x6x10 2

23 360026-T501-Y0200 Aluminum Chain Guide Shell 1

24 5021-05045-XN00 Internal hex bolts M5x45 1

25 360095-T501-00000 Wear Block - Plastic Chain Guide 1

26 5008-05050-BS00 Hex self-locking nut M5x5x8 1

27 5021-06016-XN01 Internal hex bolts M6x16x11 5

28 5013-06005-YH00 Stepped Bushing 5

29 360026-T501-00002 Plastic Chain Guide Block 1

30

31

32

33

34

35

36

37

38

39

40

Swingarm (Continued)



Diagram Reference Number Part Number Description QTY Required

1 350030-M500-00000 Rear tire 1

2 350029-M500-00000 Rear Inner Tube 1

3 5023-08027-DK00 Sprocket Bolt 6

4 351902-M500-00002 Rear Sprocket 1

5 5008-08090-SC00 Hex Self-locking nut M8 6

6 352100-M500-00001 Rear wheel assy 1

7 351800-T501-00000 Rear brake disc 1

8 5021-06012-DK00 Rear Rotor bolt M6x20 4

9 350031-T501-00000 Rear Rim Strip 1

10 350040-M500-00001 Rimlock Rear 1

11 5010-22125-SC00 Rear axle nut M22x1.5x12.5 1

12 5018-22520-SC00 Rear Axle Washer  22.5x35x2 1

13 910003-M500-00000 Rear wheel spacer - Right 1

14 5103-324207-000 Rear Wheel seal  32x42x7 2

15 5101-254209-BS0 Rear Wheel Bearing   25x42x9 3

16 910004-M500-00001 Aluminum Bearing Spacer  25.3x32x111 1

17 910002-M500-00000 Rear wheel spacer - Left 1

18 410003-T501-00001 Rear axle 1

19

20

Rear Wheel



Diagram Reference Number Part Number Description QTY Required

1 380100-M500-00000 Left Grip 1

2 330900-T501-00000 Clutch Perch Assembly 1

3 330902-T501-00000 Clutch Lever 1

4 5021-06020-DK00 Clutch Perch bolt M6x20 4

5 331000-M500-00000 Kill Switch 1

6 5005-04006-BS00 Crossed half-round head screws M4x0.7x6 2

7 5003-08030-SC00 Top Handlebar Clamp Bolt M8x30 4

8 370002-M500-00000 Top Handlebar Clamp 2

9.1 400007-M500-00000 Crossbar Pad (Green) 1

9.2 400007-M500-00001 Crossbar Pad (Red) 1

10 380300-M500-00001 Handlebar 1

11 380900-T501-00001 Throttle Housing 1

12 380200-M500-00000 Throttle Tube and Right Grip 1

13 370001-M500-00001 Lower Handlebar Clamp 2

14 5007-08012-SC00 Lower Handlebar Clamp bolt 2

15 420033-R201-000 Bar Clamp Elastomer Cones 4

16 5018-08420-SC00 Washer  8.4x24x2 2

17 5008-08085-SC00 Hex Self-locking nut M8 2

18 331100-M500-00000 Start Switch 1

19

Handlebar



Diagram Reference Number Part Number Description QTY Required

1 350001-R100-00006 Banjo Bolt M10x1.25x22 2

2 350002-R100-000 Copper washer  10x15x1.5 4

3 350800-M500-00000 Front Brake Line 1

4 350301-T501-00000 Front Brake Pads 1

5 350300-M500-00001 Front brake caliper assy (Taisko) 1

6 350201-M500-00001 Front brake lever 1

7 350200-M500-00001 Front brake master cylinder (Taisko) 1

8 353000-M500-00000 Complete front brake assembly (Taisko) 1

9 5021-06020-DK00 Internal hex bolt M6x20 2

10

11

12

13

14

15

16

17

18

19

20

Front Brake



Diagram Reference Number Part Number Description QTY Required

1 350001-R100-00006 Banjo bolt M10x1.25x22 1

2 350002-R100-000 Copper washer  10x15x1.5 4

3 5005-05012-HX00 Brake hose guide bolt  M5x12 4

4 350025-T501-00001 Brake hose guide 2

5 350001-P303-00000 Banjo Bolt M10x1x19 1

6 350501-T501-00000 Rear brake pads 1

7 350500-M500-00001 Rear brake caliper assy (Taisko) 1

8 351000-T501-00000 Rear Brake Hose 1

9 5018-07210-SC00 Washer  7.2x12x1 1

10 350033-T501-00000 Rear brake clevis pin 1

11 5015-01016-SC00 Cotter pin 1.2x16 1

12 5025-06016-BS00 Rear Brake Master Cylinder bolt M6x1x16 2

13 350600-M500-00001 Rear brake master cylinder assy (Taisko) 1

14 5018-08210-SC00 Washer  8.2x26x1 1

15 5103-131903-000 Oil seal  13x19x3 2

16 5012-01036-SC02 Rear brake return spring  1.2x36.4 1

17 5021-05012-DK00 Internal hex bolt M5x12 2

18 350009-T500-00000 Brake pedal tip 1

19 5007-08016-SC00 Rear Brake Pedal Bolt M8x16 1

20 370010-M500-00000 Rear brake pedal 1

Rear Brake



Diagram Reference Number Part Number Description QTY Required

21 353100-M500-00000 Complete rear brake assembly (Taisko) 1

22 350303-P303-00000 Bleed screw rubber cap (Taisko) 1

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

Rear Brake (Continued)



Diagram Reference Number Part Number Description QTY Required

1 331700-M500-00001 Wiring Harness 1

2 420074-M500-00000 ECU rubber mounting sleeve 1

3 310200-M500-00001 ECU 1

4 330100-M500-00001 Starter Relay 1

5 330200-M500-00001 Voltage regulator 1

6 5021-06020-DK00 Internal hex bolt M6x20 2

7 331400-M500-00000 Battery (12V 2.7AH) 1

8 331600-R110-00000 Relay 1

9 332600-M500-00001 Ignition coil 1

10 311900-M500-00000 Throttle cables assy 1

11 380500-M500-00000 Clutch cable 1

12 330301-M500-00001 Spark Plug Cap 1

13

14

15

16

17

18

19

20

Wiring Harness

12



Diagram Reference Number Part Number Description QTY Required

1 5025-05013-BS00 Torx Battery Box Bolt M5x13 2

2 5009-05070-DK00 Captive Nut M5 2

3 490013-M500-00000 Battery box cover 1

4 420070-M500-00000 Battery box rubber pad 1

5 5021-06015-DK00 Internal hex bolt M6x15 1

6 5009-06080-DK00 Captive Nut M6 1

7 5025-06012-BS01 Internal hexpan head step screws M6x12 1

8 390017-M500-00000 Battery box 1

9 420037-R201-000 Rubber Bushing 1

10

11

12

13

14

15

16

17

18

19

20

Battery Box



Diagram Reference Number Part Number Description QTY Required

1 360700-M500-00000 Complete Seat 1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

Seat



Diagram Reference Number Part Number Description QTY Required

1 5025-05013-BS00 Shroud Bolt M5x13 8

2.1 390076-M500-00000 Radiator Shroud - left (white) 1

2.2 390076-M500-R0600 Radiator Shroud - left (red) 1

2.3 390076-M500-00001 Radiator Shroud - left (teal) 1

3.1 390077-M500-00000 Radiator Shroud - right (white) 1

3.2 390077-M500-R0600 Radiator Shroud - right (red) 1

3.3 390077-M500-00001 Radiator Shroud - right (teal) 1

4

5

6

7

8

9

10

11

12

13

14

15

16

Radiator Shrouds



Diagram Reference Number Part Number Description QTY Required

1.1 390028-M500-R0600 Front Number Plate (red) 1

1.2 390028-M500-00000 Front Number Plate (white) 1

1.3 390028-M500-00001 Front Number Plate (teal) 1

2 5025-05013-BS00 Front Number Plate Bolt M5x13 1

3.1 390015-T501-R0600 Front Fender (red) 1

3.2 390015-T501-00000 Front Fender (white) 1

3.3 390015-T501-00001 Front Fender (teal) 1

4 5013-06006-YH00 Bushing  6.2x9.2x18x6 4

5 5018-06015-SC01 Washer  6x18x1.5 4

6 5021-06020-DK00 Front Fender Bolt M6x20 4

7

8

9

10

11

12

13

14

15

16

Front Fender and Number Plate



Diagram Reference Number Part Number Description QTY Required

1 5025-06016-BS01 Internal hexpan head step screws M6x16 4

2 5025-06012-BS01 Internal hexpan head step screws M6x12 4

3.1 390026-M500-R0600 Side Panel - Left (red) 1

3.2 390026-M500-00000 Side Panel - Left (white) 1

3.3 390026-M500-00001 Side Panel - Left (Teal) 1

4.1 390027-M500-R0600 Side Panel - Right (red) 1

4.2 390027-M500-00000 Side Panel - Right (white) 1

4.3 390027-M500-00001 Side Panel - Right (Teal) 1

5 420073-M500-00000 Rubber Muffler Bumper 23x15x4 1

6.1 390004-M500-R0600 Rear Fender (red) 1

6.2 390004-M500-00000 Rear Fender (white) 1

6.3 390004-M500-00001 Rear Fender (teal) 1

7 5025-06012-BS00 Internal hexpan head step screws M6x12 2

8

9

10

11

12

13

14

Rear Fender and Side Panels


	Frame 1
	Frame 2
	Footpegs
	Fuel Tank
	Engine Fixtures
	Air Box and Throttle Body
	Radiators
	Exhaust
	Front Wheel
	Triple Clamp
	Front Fork
	Rear Shock and Linkage 1
	Rear Shock and Linkage 2
	Swingarm 1
	Swingarm 2
	Rear Wheel
	Handlebar
	Front Brake
	Rear Brake 1
	Rear Brake 2
	Wiring Harness
	Battery Box
	Seat
	Radiator Shrouds
	Front Fender and Number Plate
	Rear Fender and Side Panels

